

Prime Polymer Co.,Ltd. Shiodome City Center, 1-5-2 Higashi-Shimbashi, Minato-ku, Tokyo, Japan

PRODUCT TEST REPORT

Product	Polypropylene	Product To	WHOM IT MAY CONCERN
GRADE	J105G	Inspection Date	2016/10/17
BATCH NO.	UJ225104	Quantity	15.000 MT

Test Item	Unit	Test method	Test result
Density	kg/m3	ISO 1183	910
MFR	g/10min	ISO 1133	9.2

CERTIFY THE ABOVE STATEMENT OF QUALITY TO BE TRUE AND CORRECT. THIS NOTIFICATION WAS GENERATED ELECTRONICALLY AND IS ALSO VALID WITHOUT SIGNATURE.